
WASTEWATER SYSTEM
EVALUATION

PREPARED FOR

TOWN OF FARMERVILLE
UNION PAmSH, LOUISIANA

APML 2021

^(UUItfH^

PREPARED BY:
RILEY COMPANY OF LOUISIANA, INC.

Consulting Engineers & Land Surveyors

112 East Mississippi Avenue
P. 0. Drawer 1303

Ruston, Louisiana 71273-1303

(318) 251-0238

PROJECT NO. 952

ROBERTC.MYERS 2
License No. 31060 _S

yoiw.E?£a 5

oi/oljU



TOWN OF FARMERVILLE
WASTEWATER SYSTEM EVALUATION

TABLE OF CONTENTS

Page No.

Report

Purpose and Scope...........................................................................................................................!

General Description of the System..................................................................................................!
[...]
Town ofFarmerville engage in a smoke testing and/or CCTV inspection program to help identify
and then reduce sources of inflow and infiltration in the Town's collection system.

For budgeting purposes, costs for an investigative inspection program to identify sources of inflow
and infiltration are given in the Appendix. Some funds were included in this estimate to fix major

sewer collection problems that are identified as part of this initial testing; however, additional

funds will likely be required to address all the issues found by this investigation. The total
estimated funds for this investigative work are $600,000. These costs do not include any technical

services (engineering, surveying, and/or inspection fees). An estimate for these services can be
provided if requested.



Lift Stations:

A general schematic of Farmer ville's sewer lift stations is provided as Exhibit 2. Farmerville's

wastewater collection system contains twenty-four (24) sewer lift stations summarized below:

Major Lift Stations
Number

4
10
13
19

Location

791 Main St
801 Camp Rd
630 Ouachita Street
9501 Hwy 33 South

Type
Duplex Submersible
Duplex Submersible
Duplex Submersible
Single Submersible

Notes (at time of site visit)
Only one pump was operational

Only one pump was operational

No pumps were operational

Major lift stations pump sewage from the collection system directly to the wastewater treatment

plant. Typically, major lift stations serve the largest flow basins. Accordingly, the wet well and

pump sizes for major lift stations are the largest in the sewage collection system.

Intermediate Lift Stations
Number

2
5
6
8
11
12

Location

1684 Jones Rd
985 Wheeler St.
lOlALakeview
1080 Hwy 33 South
247 Barbara Lane

311 Cox Ferry Rd

Type
Duplex Self Priming
Duplex Submersible
Duplex Submersible
Duplex Submersible
Single Submersible
Single Submersible

Notes (at time of site visit)
Rehabbed in 2014 - Good Condition

No pumps were operational

Small Wet Well - Single Pump Only
Small Wet Well - Single Pump Only

Intermediate lift stations are stations that do not pump directly to the wastewater treatment plant

but do serve multiple flow basins. In other words, these lift stations receive both gravity sewer

flow and sewer flow from upstream sewer lift stations.

Small Lift Stations
Number

1
3
7
8-A

9
10-A

11-A

14
15
16

Location

1404A01inDr
3 09 Park Bay Pr
207 Lakeview
317 Don Dr
1031Hwy2W
300 Ham Rd
233 Feazel Rd
685 Veterans Cir

Foster Farms

149 Camp Rd_

Type
Duplex Submersible
Duplex Submersible
Duplex Submersible
Duplex Submersible
Duplex Submersible
Duplex Submersible
Single Submersible
Duplex Submersible
Duplex Submersible
Duplex Submersible

Notes (at time of site visit)

Small Wet Well - Single Pump Only

Contractor working on this station

Major Grease Issue



Small Lift Stations (continued)
17
18
20
21

724 Sterlington Hwy
160 Eagle Point
211 Old Hwy 15
Dozier Creek Cir

Duplex Submersible

Duplex Submersible
Duplex Submersible^

Duplex Submersible^

Relatively New - Good Condition

Relatively New - Good Condition

Relatively New - Good Condition

Relatively New - Good Condition

Small lift stations typically have the smallest flow basins and serve small areas of customers.

Lift Station Recommendations:

Based on conversations with Town personnel, the submersible style lift station design has been

hard to operate and maintain, particularly with the large size of the pumps at major and

intermediate lift stations. These style pumps rely on a rail system that is used when pumps are

removed and reinstalled in the wet well. If this rail system fails, pumps are difficult if not

impossible to service. Additionally, the Town has begun to have problems with the stationary

piping in the bottom of many of the wet wells. Without the proper piping configuration in the wet

well, submersible pumps will not re-seat during the reinstallation process. A pump that is not

seated correctly will not operate correctly. Town personnel indicated they prefer the self-priming
pump station configuration similar to station 2. Accordingly, whenever stations are rehabilitated

(and if design conditions allow), we recommend replacing the larger submersible pumps with self-

priming pumps. Both the pump and motor of the self-priming style pump sits out of the wet well
where it is easier to access for routine maintenance.

Mat or Lift Stations:

Several of the Town of Farmer ville's major lift stations are in need of complete renovation and

rehabilitation. Based on their existing conditions, stations 4, 10, and 13 should be renovated

immediately. These stations either have only one operational pump or no operational pumps.

These stations have been consistent operation and maintenance issues for the Town.

It is recommended that stations 4,10, and 13 be renovated immediately. Properly sized lift station

pumps and motors (meeting 2021 design flow rates) should be installed at each station. Variable

frequency drives (VFDs) are recommended for each motor to speed up and slow down each pump
based on the overall flow to the station. These VFDs will reduce electrical costs by decreasing the

number of times the pumps start and stop. Additionally, these VFDs will help reduce water

hammer which can damage check valves, piping, and pumps. Reconfigured piping would provide
emergency pump connections at each station for a bypass pump in the event that both pumps at
the station are out of service. Finally, flow meters are recommended at each major lift station to

measure the flow being pumped to the treatment plant.

After rehabilitation of each station, it is recommended that monies be budgeted annually to vacuum

out and clean the wet wells of each of the four major lift stations.

For budgeting purposes, a construction estimate to renovate stations 4, 10, and 13 is given in the
Appendix. Construction costs to renovate these stations total $886,000. These costs do not include



any technical services (engineering, surveying, and/or inspection fees). An estimate for these
services can be provided if requested.

Intermediate Lift Stations:

Lift station 2 was rehabbed in 2014 and is in good operating condition. Town personnel should

continue to replace belts, seals, rotating assemblies, etc. at this station as preventative operation

and maintenance measures in order to keep this station in good operating condition.

Based on its existing condition, lift station 6 is recommended for complete renovation and

rehabilitation. Town personnel mentioned that the wet well integrity at this station may be

compromised. We recommend that as part of the improvements to this station that the wet well

be inspected and repaired as needed. Properly sized lift station pumps and motors (meeting 2021

design flow rates) should be installed. A variable frequency drive (VFD) is recommended for each
motor to speed up and slow down each pump based on the overall flow to the station. This VFD

will reduce electrical costs by decreasing the number of times the pump starts and stops.

Additionally, this VFD will help reduce water hammer which can damage check valves, piping,

and pumps. Reconfigured piping would provide an emergency pump connection at each station

for a bypass pump in the event that both pumps at the station are out of service.

Mlonies should be budgeted annually for regular operation and maintenance costs for the four (4)

remaining lift stations. Annual preventative maintenance can reduce long term operation and
maintenance costs. It is recommended that the wet wells of the six (6) intermediate lift stations be

vacuumed out and cleaned annually.

For budgeting purposes, a construction estimate to renovate station 6 is given in the Appendix.

Construction costs to renovate this station total $239,000. These costs do not include any technical

services (engineering, surveying, aad/or inspection fees). An estimate for these services can be
provided if requested.

Small Lift Stations:

There were no immediate needs to the small lift stations noted as part of this evaluation. Two

stations in particular are discussed in more detail below.

Lift station 14 serves the Union Parish Detention Center. Just upstream of the lift station is a bar

screen that is owned, operated, and maintained by the detention center. As long as this bar screen

remains operational, pump clogs are reduced, and the lift station performs as designed. The Town

should continue to ensure that this bar screen remains in place and functional to protect against

potential pump clogs at this station.

Lift station 16 serves the newer development on LA Hwy 15 north. This station has a major grease

issue. It is recommended that the wet well of this lift station be vacuumed out and cleaned every

six months.



Monies should be budgeted annually for regular operation and maintenance costs for all fourteen

(14) of these stations. Other than lift station 16 (discussed above), it is recommended that the wet

wells of the other thirteen (13) small lift stations be vacuumed out and cleaned every other year.

Wastewater Treatment Plants:

The Town of Farmerville owns, operates, and maintains two wastewater treatment plants. The

main plant was designed and constructed about 1985. That plant is over 35 years old. The

projected design population ofFarmerville's main wastewater treatment plant is 4,000 equivalent

people. This population equivalent includes all public and private institutions to be served by this

plant. The treatment plant's average design capacity is 880,000 gallons per day (0.88 MOD).

Using a peak factor of 2.0, the plant was designed for peak hydraulic loading of 1.76 MGD. The

current effluent permit limitations for the main treatment plant are as follows:

Main Treatment Plant

Five Day Biochemical Oxygen Demand (BOD5) 10 mg/L monthly avg.
Total Suspended Solids (TSS) 15 mg/L monthly avg.
Fecal Coliform 200 colonies/100 mL monthly avg.

Ammonia (NHs) as Nitrogen 5 mg/L monthly avg.

The south plant was designed and constructed about 2010. This treatment plant was designed for

25,000 gallons per day. The current effluent permit limitations for the south treatment plant are as
follows:

South Treatment Plant

Five Day Biochemical Oxygen Demand (BOD5) 10 mg/L monthly avg.
Total Suspended Solids (TSS) 15 mg/L monthly avg.
Fecal Coliform 200 colonies/100 mL monthly avg.

Treatment Process - Main Plant General Overview:

Wastewater from Farmerville's collection system is pumped by Lift Stations 4, 10, and 13 to the

main wastewater treatment plant. At this treatment plant, flow passes through a bar screen unit
into a non-aerated wet weather lagoon. Next, sewer is pumped from the wet weather lagoon to the

oxidation ditches where the sewer is retained and aerated. From the oxidation ditch, sewer flows

to the clarifier splitter box and then flows into the secondary clarifiers where the sewer sludge is

allowed to settle. The settled sewer sludge is removed from the bottom of the clarifiers and is

either returned to the oxidation ditch or wasted to the sludge drying bed for removal from the plant.

Treated water from the clarifiers flows through a filter control box and then through a four-cell

sand filter. Filtered water passes through a post-aeration tank and finally through the chlorme
contact chambers where the treated wastewater is disinfected. Flow is measured leaving the plant

at the chlorme contact chamber. The treated effluent of the plant flows into Lake D'Arbonne. A

more in-depth discussion of each portion of the plant is provided below.



Bar Screens:

The purpose of a bar screen is to remove inorganic material or debris from wastewater as it enters

the treatment plant. Farmerville's wastewater treatment plant was originally constructed with two

(2) screens. One screen was an automatically cleaned mechanical screen, and the second was a

stationary bar screen that must be manually cleaned by hand. The second screen is a bypass when
the automatically cleaned mechanical screen was hydraulically overloaded or was out of service.

The automatically cleaned screen is no longer in service at the treatment plant. All flow currently

passes through the second stationary bar screen. This second stationary bar screen is in poor

condition. Screenings from this bar screen are normally placed in a dumpster for removal by a

garbage truck to a permitted landfill. The dumpster is in pieces and individual garbage cans are

onsite for screenings.

Step Aeration:

Sewage flows from the bar screen structure to a step aeration structure and then flows by gravity

down the concrete steps to the wet weather lagoon. The sewage is aerated by this process and
oxygen is naturally induced into the influent sewage by the cascading action as it flows from step

to step. Currently, the wet weather lagoon is at its maximum capacity (discussed in more detail

below). Therefore, the step aeration structure is not currently able to be utilized for its original

intended function.

Wet Weather Lagoon:

The wet weather lagoon at the wastewater treatment plant is designed to handle flows more than

the plant's average daily design influent flow rate. The purpose of this facility is to create a cushion

for the plant when peak or high flows are experienced and store wastewater until the high flow

event passes. The wastewater is then reintroduced when lower or more manageable flow rates that

are within the treatable capacity of the wastewater treatment plant are seen.

As originally constructed, the lagoon had a high-water level of 5 feet so that aeration was not

needed. However, after numerous years of a non-functioning influent intake structure that would

remove inorganics (i.e. rags, strings, etc.) and soil sediments (also known as grit), the hydraulic
capacity of the wet weather lagoon likely was reduced. The rains associated with the flooding in

2016, provoked the Town to raise the levees in the wet weather lagoon an additional 6 feet. While

this work added additional capacity to the wet weather lagoon, without proper screening, grit

removal, and aeration, this lagoon is now essentially a settling basin for both inorganic and organic

material that is typical in wastewater. Without the proper screening, grit removal, and mixing
created by aeration, solids will settle in this basin. According to Town personnel, these settled

organic and inorganic materials are visible during the summer months when the pond's water level

is at its lowest. These settled material deposits in the wet weather lagoon have not only reduced

the hydraulic capacity of the lagoon but also have an added effect by reducing the organic

concentration required for proper and healthy wastewater treatment that occurs in the later parts of
the wastewater treatment plant.



In-plant Lift Station:

The in-plant lift station pumps sewer from the wet weather lagoon to the oxidation ditches. As

originally constructed, this lift station had four (4) 10 Hp submersible pumps. In recent years (as
settled material levels in the wet weather lagoon increased), clogging of these submersible pumps

became a maintenance issue. This is again most likely caused by the lack of proper screening and

grit removal at the influent structure that would remove inorganic materials that tend to clog

pumps. These four pumps were replaced by one suction lift pump. Currently, the station only

contains one pump. If this pump is down for service, there are no backup means to pump sewer
to the oxidation ditches.

Oxidation Ditches:

From the in-plant lift station, sewage enters the oxidation ditches. Activated sludge from each of

the two secondary clarifiers is returned to the influent end of the oxidation ditches to be mixed

with the incoming sewer. Each oxidation ditch has a capacity of 0.44 million gallons per day. As

originally designed, this mixed liquor (sewage and sludge) was mixed and aerated by brush rotors

(two per ditch). After about 24 hours, the mixed liquor flowed out of the oxidation ditch into the